


Dearborn Motors Corporation

Reference No.

DMC No.

M o=1=1 O\ e o H

]
o

=
n

Model 10-1l

Nodel 10-82
Model 10-85
Model 10-8%6
103812
103816
103860

Model 10-82

103871
104260
104261
103874
103875
3530L7-57-8
104262
33856-57-8
103312
91435-57-8
91213-57-8

103880
3L811-57-8
33806-57-8
103311
103903

MODEL 10-1); DFARBORN TWO-WAY PLOW (Lift Type)

Temporary Service Parts List
(Subject to change without notice)

Description

DEARBORN TWO WAY PLOW, 16" Complete
Consists of:
DEARBORN TWO WAY PLOW, 16" Less Bottoms & Coulters
DEARBORN MOLDBOARD PLOw BOTTOM, 16", Right, w/Alfalfa Share
DEARBORN MOLDBOARD PLOW BOTTOM, 16", Left, w/Alfalfa Share
COULTER ASSEMBLY, 153" Plain Disc, Standard
COULTER ASSEMBLY, 18" Plain Disc, Optional
AUTOMATIC LOCKOUT ASSENBLY, Extra Equipment

DEARBORN TWO WAY MOLDBOARD PLOW, 16", Less Bottoms & Coulters
Consists of':
MATN FRAVE ASSEMBLY, NS in Assy
Consists of: .
FRAME, T
BEAM, RH, Effective w/Serial No. L555
BEAM, LH, Effective w/Serial No. L555
LINK, Balance
SHAFT, Beam
FITTING, 1/8" Lube
EYE BOLT
NUT, 1® - 1) Hex )
WASHER, Spec, Flat ) Eye Bolt to Frame
SET SCREW, 7/16™ x 1" Sq Hd ) Eye Bolt
SET SCREW, 5/8"-11 x 1" Sq Hd ) RH & LH Beams

. PIN, Link
LOCKWASHER, 5/8" )
NUT, 5/8"-18 Hex )
TAB, Spring, Coulter ) Coulter Spring to Frame
WRENCH, Eye Bolt

Link Pin

November 1.

1548

Revision No. 1

No. Reqg'd.

Mo Mo M H

= Inplle - Foad SIS IO ol Ul

Hmr o M



Dearborn Motors Corporation

Ref. No.

13
13

1L
15
16
17
17
17

18
18
18

il
19
20
20
20

2L
2l
21
2l
21
21

DMC No.

1038683
10388l
103885
22181-57-8
3,811-57-8
33806-S7-8

22181-S7-8
31,811-S7-8
33806-57-8

103886
103887
351085-S7-8
3L807-ST7-8
33792-S7-8

3L723-S7-08
341,05-57-8

103889
103890
103891
21189-57-8
31,811-S7-8
33806-57-8

MODEL 10-1l; DEARBORN TWO-WAY PLOW (Lift Type)

Description

STUD, tach Nr h -
NUT, 1ﬁt“iﬁglng’ 5 g Wrench to Frame

LOCKING ARM ASSEMBLY, Right, NS in Assy
LOCKING ARM ASSEMBLY, Left, NS in Assy
Consists of:
ARM, Locking - Right
AR¥, Locking - Left
LINK, Locking
BOLT, 5/8"-18 x 2.25" Hex Hd )
LOCKEASHER 5/8" ) Link to Locking Arm
NUT, 5/8" - 18 Hex )
BOLT, 5/8"-18 x 2.25" Hex Hd )
LOCKWASFER 5/8n )
NUT, 5/8" - 18 Hex )

Link to Beam

STUD, Ball

CAP, Stud, Ball !
BOLT 7/167-20 x 1.25" Hex Hd ;
LOCKWASHER , 7/16" y Gapito locking Arm
NUT, 7/16" - 20 Hex )

WASHER, 3/L" Flat )

NP, 03 /0 = 16 Logk ) Bt Stud

CABLE & SHEAVE ASSEMBLY, NS in Assy
Consists of:
BRACKET, Pulley, Beam
SPACER, Bracket, Pulley, Beam
SHEAVE, Bracket, Beam
BOLT, 5/8"-18 x 3.95" Hex )
LOCK”ASHER 5/8" )} Brekt thru Sheave to Beam
NUT, 5/8"_- 18 Hex

November 1,

1948

Revision No. 1

No. Req'd.

1

Mo

Oy MM

NNy MR



Dearborn Motors Corporation

Ref., No. DMC No.
22 103892
22 103893
22 300318
22 10390L
22 22308-57-8
22 33983-57-8
22 72071-S7-8
23 103894
2l 103895
25 103897
26 103898
26 103899
27 350920-57-8
27 34808-57-8
27 33792-57-8
103900
103901
103902
28 103310
103812
1038156
1030L8
103049
29 103051
103052
30 103050

MODEL 10-1); DEARBORN TWO-WAY PLOW (Lift Type)

Description

BRACKET, Pulley, T, Frame
SHEAVE, Brckti T, Frame
PIN, 5/8" x 25" Drld End
PIN, Spring

BOLT, 3"-20 x 24" Hex Hd )

NUT, 4"-20 Castle ) "T" Frame to Pulley Brckt

COTTER PIN, 1/8" x 1" )
CABLE
CLAMP, Cable

AUTOMATIC LATCH ASSEMBLY, NS in Assy
Consists of:
ARM, Changing, Automatic
LATCH, Automatic
SPRING, Latch, Automatic
BOLT, 7/16"-20 x 3.25" Hex Hd ) _
LOCKWASHER, 7/L6" ) Automatic Latch
NUT, 7/16™ - 20 Hex )

SPACER, Arm, Link
BRACKET, Tractor, Right
BRACKET, Tractor, Left
SPRING, Coulter

COULTER ASSEMBLY, 153" Plain Disc, Standard w/iodel 10-1l;
COULTER ASSENMBLY, 18" Plain Disc, Optional w/Model 10-1l
Consists of:
DISC & HUB ASSEMBLY, 153", Plain Disc
DISC & HUB ASSEMBLY, 19", Plain Disc
Consists of:
DISC, Coulter, Plain, 154
DISC, Coulter, Plain, 18"
HUB, Coulter

November 1, 19,8
Revision No. 1

No. Req'd.

1

1

iE

1

1

I

I

2

2

2

2

b

1

.

2

103812 103816
1
1
1

1
1 T



Dearborn Motors Corporation

Ref, No,

30
30
30

30
30

31

DIMC No.

103053
60532-5
353027-57-8

103074
103075

103813
103817
103815
20898-57-8
351L36-57-8

20891.-S7-8
351436-57-8
33792-57-8

103797
103799
61593-5
3L7L7-S

103069
103070
721L7-57-8

103860

103861
103862
103863
10386k
103865
103866

MODEL 10-1); DEARBORN TWO-WAY PLOW (Lift Type)

Description

FLANGE, Hub, Coulter
RIVET, 5/16" x 1 3/8" Rd Hd ) Flange to Hub
FITTING, 1/8" x 3/L" Lube

BUSHING )
COLLAR, Dust ) Coulter Hub

COULTER FORK ASSEMBLY, 153" Disc, Welded
COULTER FORK ASSEMBLY, 18" Disc, Welded
ARM, Coulter

BOLT, 7/16"-20 x 1.19" Hex Hd

LOCKWASHER, 7/16" Sp Coulter Arm to Coulter Fork

LOCKWASHER, 7/16" Sp Coulter Arm to Fork to Hub

)
)
BOLT, 7/16"-20 x L4.68" Hex Hd g
NUT, 7/16" - 20 Hex )
COULTER ARM CHAIN ASSIMBLY
CLEV1S, Chain, Coulter Arm

RIVET, 3/8" x 13" Button Hd ) : :
WASHER, 3/8" Flat ) Chain Clevis to Coulter Arm

COULTER STEM ASSEMBLY, 1 % Disc, Welded

COULTER STEM ASSEMBLY, 187 Disc, Welded
COTTER PIN, 3" x 24", Coulter Fork to Stem

EXTRA EQUIPMENT

AUTOMATIC LOCKOUT ASSEMBLY

Consists of:

BRACKET, Tractor - Left
BRACKET, Tractor - Right
LATCH, Throwout Lever
LEVER, Throwout

SPRING, Throwout Handle
HANDLE, Throwout

_};-

November 1, 1948

Revision No. 1

103812 103816
1 1
3 3
35 4 5
1 A
2 2
1

1
1 1
1 1
1 XL
1 1
1 1
1 AL
2 2
I

1
1 1

No. Req'd.
1L
1
p
1
L
1
3



November 1, 1948

Dearborn Motors Corporation
Revision No. 1

MODEL 10-1l; DEARBORN TWO-WAY PLOW (Lift Type)

Ref. No. DMC No. Description No. Reqg'd.
2l41i31-57-8 BOLT, 7/16" - 20 x 13" Hex Hd
LOCKWASHER, 7/16%
NUT, 7/16" - 20 Lock
Model 10-85 DEARBORN TWO-WAY MOLDBOARD PLOW BOTTOM - 16", w/Alfalfa Share - Right
Model 10-86 DEAKBORN TWO-WAY MOLDBOARD PLOW BOTTOM - 16", w/Alfalfa Share — Left
10-85  10-86
38 101582 MOLDBOARD ASSEMBLY, 16" - Right : 1
101583 MOLDBOARD ASSEMBLY, 16" - Left 1
104210 SHARE ASSEMBLY, 16" Alfalfa - Right 1
39 104212 SHARE ASSEMBLY, 16" Alfalfa - Left 1
10421) SHARE ASSEMBLY, 16" Regular - Right
104215 SHARE ASSEMBLY, 16" Regular - Left
Lo 104216 BRACE, Moldboard to Landside - Right 1
104217 BRACE, Moldboard to Landside - Left 1
L1 104219 LANDSIDE ASSEVMBLY, 16" - Right, w/Heel 31
104220 LANDSIDE ASSEMBLY, 16" - Left , w/Heel )
L2 104223 FROG, 16" - Right 1
10L22k FROG, 16" - Left 1%
104225 HEEL, Right 1
L3 104226 HEEL, Left 1
104227 PLATE, Attaching, Moldboard to Share 1 1
355728-57-8 BOLT, 5/8"-11 x 23" Plow ) .
SERVICE 1TEMS
103878 EYE BOLT ) : :
103879 EYE BOLT ) Effective to Serial No, L4555 x x

.

Lt





